Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ac20_5785MHz

Test BY :Bob Chiu

Level (dBuV/im) Date: 2024-05-31

87.5|
FCC_15.407_PK.
75.0) = |
[T
62.5|
FCC_15.407_AV
50.0) 1
37|
250
125|
1000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV
1 11570.0€@ 48.39 74.00 -25.61 49.53 -1.14 Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

.

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_ac20_5785MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

87.5|
FCC_15407_PK
75.0) = s
LT
62.5|
FCC_15.407_AV
50.0) 1
37.5|
250
12.5|
1000 8800 16600. 2440 32200, 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 11570.000 47.44 74.00 -26.56 48.58 -1.14 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ac20_5825MHz

Test BY  :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15.407_PK

B g e N 1 S Y et

FCC_15.407_AV

50.0 1

374

250)

12.5|

1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m

1 11650.000 47.86  74.00  -26.20 48.96 -1.16  Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1.
2.
3
4

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_ac20_5825MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15407_PK

B N S et p

FCC_15.407_AV

50.0) 1

7.5

25.0

125

1000 8800. 16600, 24400 32200 40000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

""""" Wi dBugm  dsov/m @ v cg/m

1 11650.808 48.80 74.00 -25.20 49.96 -1.16 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_acde_5198MHz

Test BY :Bob Chiu

Level (dBuV/im) Date: 2024-05-31

875
FCC_15.407 PK
754 = a
[T
625
FCC_15.407_AV.
50.0) 1
375
254
125
1000 8800. 16600. 24400. 32200 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV
1 10380.000 48.55 68.22 -19.67 52.83 -4.28 Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

.

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_ac4e_519@MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

87.5|
FCC_15407_PK
75.0) = s
LT
62.5|
FCC_15.407_AV
50.0)
37.5|
250
12.5|
1000 8800 16600. 2440 32200, 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 10380.000 47.80 68.22 -20.42 52.08 -4.28 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ac4_5230MHz

Test BY  :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15.407_PK

B g e N 1 S Y et

FCC_15.407_AV

50.0 1

374

250)

12.5|

1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m

1 16460.000 47.49  68.22  -20.73 51.73 -4.24  Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1.
2.
3
4

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_aca@_5230MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15407_PK

B N S et p

FCC_15.407_AV

50.0) 1
31.5|
25.0)
12.5|
1000 8800 16600. 24400, 32200 40000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
""""" Wi dwvm a0 b dem
1 10460.000 46.57 68.22 -21.85 58.81 -4.24 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_acd_5755MHz

Test BY :Bob Chiu

Level (dBuV/im) Date: 2024-05-31

875
FCC_15.407 PK
754 = a
[T
625
FCC_15.407_AV.
50.0) 1
375
254
125
1000 8800. 16600. 24400. 32200 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV
1 11510.0€0 48.60 74.00 -25.40 49.81 -1.21 Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

.

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_acae_5755MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

875
FCC_15407 PK
754 = s
LT
62.5
FCC_15.407_AV.
50.0) 1
375
25.0
125
1000 8800. 16600, 2440 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 11510.0800 48.60 74.00 -25.40 49.81 -1.21 Peak
lNote:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ac4®_5795MHz

Test BY  :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15.407_PK

B g e N 1 S Y et

FCC_15.407_AV

50.0 1

374

250)

12.5|

1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m

1 11590.000 48.39  74.08  -25.61 49.56 -1.17  Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1.
2.
3
4

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_aca@_5795MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15407_PK

B N S et p

FCC_15.407_AV

50.0 1
375
25.0
125
1000 8800. 16600, 24400, 32200 40000
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
""""" Wi dBugm  dsov/m @ v cg/m
1 115%@.600 48.84 74.08 -25.96 49.21 -1.17 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site $HY-CBO3 Site iHY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode iTX_acB0_5210MHz Mode iTX_acB0_5210MHz
Test BY  :Bob Chiu Test BY  :Bob Chiu
 Level gBuvim) Date: 2024-05-31 | Level gBuvim) Date: 2024-05.31
87.5| 87.5
FCC_15.407_PK FCC_15407_PK
750 15407 | 750 15407
T T
625 625
FCC_15.407_AV. FCC_15.407_AV.
50.0| + 50.0| 1
37.5 37.5
250 250
125 125
1000 8800, 16500, 24400, 32200 40000 1000 8300 16600 24400 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit over Read  Factor  Remark Wo. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m dB dBuY Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 10420.080  47.32  68.22  -20.99  51.55  -4.23  Peak 1 10420.000  47.33  68.22  -20.89  51.55  -4.23  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB03 Site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode iTX_ac80_5775HHz Mode 1TX_ac88_5775¢Hz
Test BY  :Bob Chiu Test BY  :Bob Chiu
Level (dBuVim) Date: 2024-05-31 Level (dBuVim) Date: 20240531
875 875
7501 FCC_15.407_PK. 7501 FCC_15.407_PK
T LT
62.5| 62.5|
FCC_15.407_AV. FCC_15.407_AV.
50.0| 1 50.0| 1
374 374
250 250
12.5| 12.5|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dBuv B/m Mz dBuv/m  dBuV/m a8 dBuv d8/m
1 11550.000  47.99  74.88  -26.81  49.09  -1.18  Peak 1 11550.808  43.84  74.80  -25.9%  49.14  -1.18  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site 1HY-CB03 site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode :TX_ax20_5180MHz Hode :TX_ax20_51801Hz
Test BY  :Bob Chiu Test BY  :Bob Chiu
1 qoLevel (dBuvim) Date: 2024-05-31 | apLevel (dBuvim) Date: 2024-05-31
87.5| 87.5
FCC_15407_PK FCC_15,407_PK
750 15407 | 754 15407 |
LT T
625 625
FCC_15.407_AV. FCC_15.407_AV.
50.0) 1 50.0) 1
37.5 37.5
250 250
125 125
1000 8800 16600 24400 32200 40000 1000 8800 16600, 2440 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Llevel Line  Limit  Level
MHz dBuV/m  dBuV/m dB dBuY Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 16360.000  48.35  68.22  -19.87  52.65  -4.38  Peak 1 10366.800  47.60  68.22  -20.62  51.99  -4.38  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB03 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Vertical
Mode 1TX_ax20_5220MHz Hode 1TX_ax20_52201Hz
Test BY  :Bob Chiu Test BY  :Bob Chiu
Level (dBuVim) Date: 2024-05-31 Level (dBuVim) Date: 20240531
875 875
7501 FCC_15.407_PK. 7501 FCC_15.407_PK
T T
62.5| 62.5|
FCC_15.407_AV. FCC_15.407_AV.
50.0| 4 50.0| 1
375 315
250 250
12.5| 12.5|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 dBuv dB/m Mz dBuv/m  dBuV/m a8 dBuv dB/m
1 10440.080  46.46  68.22  -21.76  50.69  -4.23  Peak 1 10448.800  47.80  68.22  -21.22  51.23  -4.23  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit 4. The enmission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ax20_5248MHz

Test BY :Bob Chiu

Level (dBuV/im) Date: 2024-05-31

87.5|
FCC_15.407_PK.
75.0) = |
[T
62.5|
FCC_15.407_AV
50.0) E
37|
250
125|
1000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV
1  10480.000 48.02 68.22 -20.20 52.22 -4.20 Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

.

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_ax20_524@MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

87.5|
FCC_15407_PK
75.0) = s
LT
62.5|
FCC_15.407_AV
50.0) 1
37.5|
250
12.5|
1000 8800 16600. 2440 32200, 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 10480.000 46.65 68.22 -21.57 50.85 -4.20 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  Horizontal
Mode 1TX_ax20_5745MHz

Test BY  :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15.407_PK

B g e N 1 S Y et

FCC_15.407_AV

50 T

374

250)

125

1000 8800, 16600 24400 32200. 40000
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m

1 1149@.000 48.99 74.08 -25.81 50.25 -1.26 Peak

Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1.
2.
3
4

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_ax20_5745MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15407_PK

B N S et p

FCC_15.407_AV

50.0) 1

7.5

25.0

125

1000 8800. 16600, 24400 32200 40000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

""""" Wi dBugm  dsov/m @ v cg/m

1 11490.800 48.58 74.00 -25.42 49.84 -1.26 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site $HY-CBO3 Site iHY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode $TX_ax20_5785MHz Mode iTX_ax20_5785MHz
Test BY  :Bob Chiu Test BY  :Bob Chiu
 Level gBuvim) Date: 2024-05-31 | Level gBuvim) Date: 2024-05.31
87.5| 87.5
FCC_15.407_PK FCC_15407_PK
750 15407 | 750 15407
T T
625 625
FCC_15.407_AV. FCC_15.407_AV.
500 1 500 5
37.5 37.5
250 250
125 125
1000 8800, 16500, 24400, 32200 40000 1000 8300 16600 2440 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit over Read  Factor  Remark Wo. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m dB dBuY Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 11570.080  47.51  74.0  -26.49  48.65  -1.14  Peak 1 11570.080  47.16  74.80  -26.84  48.38  -1.14  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB03 Site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode 1TX_ax20_5825MHz Mode 1TX_ax20_5825MHz
Test BY  :Bob Chiu Test BY  :Bob Chiu
Level (dBuVim) Date: 2024-05-31 Level (dBuVim) Date: 20240531
875 875
7501 FCC_15.407_PK. 7501 FCC_15.407_PK
T LT
62.5| 62.5|
FCC_15.407_AV. FCC_15.407_AV.
50.0 E] 50.0 1
374 374
250 250
12.5| 12.5|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dBuv B/m Mz dBuv/m  dBuV/m a8 dBuv d8/m
1 11650.000  47.89  74.88  -26.11  49.85  -1.16  Peak 1 11650.808  46.58  74.80  -27.42  47.74  -1.16  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site $HY-CBO3 Site iHY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode $TX_axd8_5190MHz Mode iTX_ax48_5190MHz
Test BY  :Bob Chiu Test BY  :Bob Chiu
1 qoLevel (dBuvim) Date: 2024-05-31 | apLevel (dBuvim) Date: 2024-05-31
87.5| 87.5
FCC_15.407_PK FCC_15407_PK
750 15407 | 750 15407
T T
625 625
FCC_15.407_AV. FCC_15.407_AV.
50.0| 50.0|
37.5 37.5
250 250
125 125
1000 8800, 16500, 24400, 32200 40000 1000 8300 16600 24400 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit over Read  Factor  Remark Wo. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m dB dBuY Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 10380.080  48.38  68.22  -19.84  52.66  -4.28  Peak 1 10380.000  48.33  68.22  -19.89  52.61  -4.28  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB03 Site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode $TX_axd8_5230MHz Mode 1TX_ax48_5230MHz
Test BY  :Bob Chiu Test BY  :Bob Chiu
Level (dBuVim) Date: 2024-05-31 Level (dBuVim) Date: 20240531
875 875
7501 FCC_15.407_PK. 7501 FCC_15.407_PK
T LT
62.5| 62.5|
FCC_15.407_AV. FCC_15.407_AV.
500 3 500 3
374 374
250 250
12.5| 12.5|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dBuv B/m Mz dBuv/m  dBuV/m a8 dBuv d8/m
1 10460.000  47.69  68.22  -20.53  51.93  -4.24  Peak 1 1e460.808  47.27  68.22  -20.95  51.51  -4.24  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ax4®_5755MHz

Test BY :Bob Chiu

Level (dBuV/im) Date: 2024-05-31

87.5|
FCC_15.407_PK.
75.0) = |
[T
62.5|
FCC_15.407_AV
50.0) 1
37|
250
125|
1000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV
1 11510.0€0 48.31 74.00 -25.69 49.52 -1.21 Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

.

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_axa@_5755MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

875
FCC_15407 PK
754 = s
LT
62.5
FCC_15.407_AV.
50.0 1
375
25.0
125
1000 8800. 16600, 2440 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 11510.0800 48.20 74.00 -25.80 49.41 -1.21 Peak
lNote:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ax4@_5795MHz

Test BY  :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15.407_PK

B g e N 1 S Y et

FCC_15.407_AV

50.0 1

374

250)

12.5|

1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m

1 11590.000 48.19  74.80  -25.81 49.36 -1.17  Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1.
2.
3
4

Site :HY-CBO3
Condition :3m  Vertical
Mode :TX_ax4@_5795MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-31

FCC_15407_PK

B N S et p

FCC_15.407_AV

50.0 1
375
25.0
125
1000 8800. 16600, 24400, 32200 40000
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
""""" Wi dBugm  dsov/m @ v cg/m
1 115%@.600 47.85 74.08 -26.15 49.82 -1.17 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site 1HY-CB03 site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode :TX_ax80_5210MHz Hode :TX_ax80_52101Hz
Test BY  :Bob Chiu Test BY  :Bob Chiu
1 qoLevel (dBuvim) Date: 2024-05-31 | apLevel (dBuvim) Date: 2024-05-31
87.5| 87.5
FCC_15407_PK FCC_15,407_PK
750 15407 | 754 15407 |
LT ML
625 625
FCC_15.407_AV. FCC_15.407_AV.
500 ] 50 1
37.5 37.5
250 250
125 125
1000 8800 16600 24400 32200 40000 1000 8800 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Llevel Line  Limit  Level
MHz dBuV/m  dBuV/m dB dBuY Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 10420.000  47.46  68.22  -20.76  51.69  -4.23  Peak 1 10420.800  47.55  68.22  -20.67  51.78  -4.23  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB03 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Vertical
Mode :TX_ax80_5775MHz Hode :TX_ax80_5775MHz
Test BY  :Bob Chiu Test BY  :Bob Chiu
Level (dBuVim) Date: 2024-05-31 Level (dBuVim) Date: 20240531
875 875
7501 FCC_15.407_PK. 7501 FCC_15.407_PK
T T
62.5| 62.5|
FCC_15.407_AV. FCC_15.407_AV.
50.0 1 50.0 1
375 315
250 250
12.5| 12.5|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 dBuv dB/m Mz dBuv/m  dBuV/m a8 dBuv dB/m
1 11550.000  48.24  74.88  -25.76  49.34  -1.18  Peak 1 11556.800  48.68  74.80  -25.32  49.78  -1.18  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit 4. The enmission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.

Page: 38 of 75



Report No.: 2410654R-RFUSV03S-A > DE KRA

Site :HY-CB83 site :HY-CB@3
Condition :3m ,Horizontal Condition :3m JVertical
Mode X_ax80_5775MHz Mode :TX_ax80_5775MHz
Test BY  :Bob Chiu Test BY :Bob Chiu
Lovel (@Buvim) Date: 2024.06.04 . Lovel @BuVim) Date: 2024.06.04
87.5| 87.5|
750 750
62.5| 62.5|
FCC 30MA1G FCC 30MA1G
500) = 50.0)
N o I o
37| 37.5|
2 3
25 " 5.8 25.0 5 4 5 8
1 1 3
125| 125|
30 224, 418, 612, 806. 1000 30 224, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m a8 48UV aB/m MHz dBuV/m  dBuV/m a8 dBuv a8/m
1 55.220 15.17  40.68  -24.83 38.89  -23.72 (P 1 52.310 15. 40.80  -24.32 39.86  -23.38 QP
2 129.910 26.68 43.58 -16.82 51.83 -25.15 QP 2 113.420 19. 43.58 -24.09 46.85 -26.64 QF
3 263.77@ 26.89 46.00 -19.11 51.08 -24.19 QP 3 292.870 16. 46.00 -29.01 40.89 -23.1@ Qr
4 398.600 20.57 46.00 -25.43 408.73 -20.16 P 4 445.160 21. 46.00 -24.42 40.41 -18.83 QP
5 588.720 23.64  46.80  -22.36 39.27  -15.63 QP 5 593.570 23. 46.80  -22.40 39.88  -15.48 QP
6 654.680 20.62 46.08  -21.38 39.27  -14.65 QP 6 688.630 2.5 46.80  -21.49 38.58  -14.87 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since the emission levels are 4. The emission under 38MHz was not included since the emission levels are
very low against the limit. very low against the Limit.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode X_a_5180MHz

Test BY  :Gavin Wu

13pLevel (dBuvim) Date: 2024-05-30

113.8]
975 2
813
65.0
FCC_15.407_AV
488 1
325|
163
5000 5060. 5120, 5180 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
MHz dBuV/m  dBuV/m dB dBuV dB/m
1 5150.008  43.89  54.00 28.16 15.73  Average
2 5181.800 95.96  ------ 80.15 15.81  Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Pwne

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_a_518@MHz
Test BY  :Gavin biu

Level (dBuV/m) Date: 2024-05-30

FCC_15.407_PK
1

5000 5060. 5121) 5180. 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5145.200 62.85 74.00 47.11 15.74 Peak

2 5181.800 106.92 ------ 91.11 15.81 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site Iv-CBe3
Condition :3m  Vertical
Mode :TX_a_518@MHz
Test BY  :Gavin Wu

Level (dBuV/m) Date: 2024-05-30

113.8
2
97.5
813
65.0
FCC_15.407_AV.
488 1

325

16.3]

5000 5060. 5120. 5180 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m

1 5148.500 4466 54.00 28.87 15.73  Average

2 5179.100 99.31  ------ 83.52 15.79  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_a_5180MHz
Test BY  :Gavin biu

Level (dBuV/m) Date: 2024-05-30

FCC_16.407_PK
1

5000 5060 5120 5180. 5240. 5300
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV dB/m

1 5149.700 65.72  74.90 -8.28 49.99 15.73  Peak

2 5178.808  189.59 ------ - 93.80 15.79  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode X_a_5248MHz
Test BY  :Ashton Chiu

Level (dBuV/im) Date: 2024-05-30

13

1138

9o7.5 1

81.3

65.0

FCC_15.407_AV.

488

32.5

16.3

5160 5220. 5280, 5340, 5400. 5460
Frequency (MHz)
No. Frequency  Level Limit over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5238.600 94.85 - -- -- 78.98 15.87 Average

2 5457.000 42.80 54.00 -11.20 26.36 16.44 Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Pwne

Site :HY-CB03
Condition :3m  Horizontal
Mode 1TX_a_5248MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

13
113.8 i
97.5
81.3
T FCC_T5AUTPFR|
65.0
48.8)
32.5
16.3
5160 5220 5280) 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 5238.600 105.47  --—--- - 89.60 15.87 Peak
2 5411.700 56.17 74.00 -17.83 39.86 16.31 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

e

Site Iv-CBe3
Condition :3m  Vertical
Mode :TX_a_5240MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

FCC_15.407_AV.
2

5160 5220. 5280. 5340 5400. 5460
Frequency (MHz)
o. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level

dBuV/m  dBuV/m B dBuv dB/m
1 5239.200 98.67 - 82.80 15.87  Average
2 5420.400 43.07 54.00  -10.93 26.69 16.38  Average

ote:

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Level - Limit Line

The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_a_5240MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

5160 5220

5280 5340.
Frequency (MHz)

=

o. Frequency  Llevel  Limit

Line

Over
Limit

Read
Level

Factor Remark

MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5238.908  109.19 - 93.32 15.87  Peak
2 5385.600 56.35  74.80  -17.65 49.19 16.16  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor & Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03 Site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode X_a_5745MHz Mode TX_a_5745MHz
Test BY  :Ashton Chiu Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

Level (dBuVim)

Date: 2024-05-30

13 13
1134 1134
4 4
975 7.5
813 813
FCC_OOBE_PK FCC_OOBE_PK
650 B . 7 650 -
488 48.8)
325 325
163 163
5535 5635. 5735, 5835, 5035. 6035 5535 5635, 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m MHz dBuV/m  dBuV/m B dBuv dB/m
1 5560.500 56.56  68.20  -11.64 39.71 16.85  Peak 1 5546.500 57.32  68.20  -10.88 49.57 16.75  Peak
2 5650.000 55.82  68.21  -12.39 38.63 17.19  Peak 2 5650.000 55.78  68.21  -12.43 38.59 17.19  Peak
3 5724.500 70.69 121.06  -50.37 53.03 17.66  Peak 3 5725.000 70.97 122.206  -51.23 53.31 17.66  Peak
4 5744.000 99.59 81.81 17.78  Peak 4 5745.50@  101.19  ------ 83.39 17.80  Peak
5 5853.000 57.85 115.36  -57.51 39.93 17.92  Peak 5 5883.500 57.68  98.91 39.78 17.98  Peak
6 5925.000 55.71  68.21  -12.50 37.79 17.92  Peak 6  5925.000 56.19  68.21 38.27 17.92  Peak
7 5969.580 59.33  68.20 -8.87 41.33 18.80  Peak 7 5949.500 58.39  68.20 -9.81 40.42 17.97  Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor

. Factor

Antenna Factor + Cable Loss - Preamp Factor

Factor

Antenna

2. Factor & Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

2
3. Over Limit = Level - Limit Line
4. 4. The emission levels of other frequencies are very lower than the limit

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.

Site Iv-CBe3 Site :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :TX_a_5825MHz Mode 1TX_a_5825MHz
Test BY  :Ashton Chiu Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

Level {dBuVim)

Date: 2024-05-30

1 1
1134 134
4 4
97.5| 97.5|
81.3] 81.3]
FCC_OOBE_PK 5 FCC_OOBE_PK
65.0 T 65.0) T
1 )\ . ; ol
8.8 8.
325| 325|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935. 6035
Frequency (MHZ) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m MHz dBuV/m  dBuV/m a8 dBuv d8/m
1 5600.000 56.15  68.28  -12.05 39.06 17.89  Peak 1 5611.600 56.49  68.20  -11.71 39.38 17.11  Peak
2 5650.000 54.47  68.21  -13.74  37.28 17.19  Peak 2 5656.000 54.99  68.21  -13.31 37.71 17.19  Peak
3 5692.500 56.82  99.65  -42.83 39.39 17.43  Peak 3 5721.500 56.42 11422 -57.80 38.79 17.63  Peak
4 5829.000  100.73 --—---- 82.82 17.91  Peak 4 5827.e0¢  101.12 - 83.21 17.91  Peak
5 5850.000 69.82 12220  -52.38 51.89 17.93  Peak 5 5851.000 71.27 53.34 17.93  Peak
6 5925.000 56.78  68.21  -11.43 38.86 17.92  Peak 6 5925.000 55.49 37.57 17.92  Peak
7 5967.500 58.18  68.20  -10.02  40.19 17.99  Peak 7 5988.000 58.27  68.20 -9.93 28.24 18.03  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.

4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_n20_5180MHz
Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

13
113.9)
97.5| 2
813
65.0)
FCC_15.407_AV
488 1
325|
16.3)
5000 5060. 5120, 5180 5240. 5300
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV
1 5150.000 44.04 54.00 -9.96 28.31 15.73 Average
2 5180.600 94.47  ------ oeee- 78.67 15.80 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_n20_5180MHz
Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

5000 5060. 5121) 5180. 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5150.000 62.53 74.00 -11.47 46.80 15.73 Peak

2 5180.600 104.87  ---—--- -- - 89.07 15.80 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB03
Condition :3m  Vertical
Mode 1TX_n20_5180MHz
Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

FCC_15.407_AV.

5000 5060. 5120. 5180 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m
1 5149.400 45.82  54.00 -8.18 36.09 15.73  Average
2 5179.400 97.91  --mem oo 82.12 15.79  Average

Site :HY-CBO3
Condition :3m  Vertical
Mode +TX_n20_5180MHz
Test BY  :Ashton Chiu

Level {dBuVim)

Date: 2024-05-30

FCC_16.407_PK
1

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

5000 5060 5120 5180. 5240. 5300
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV dB/m

1 5150.600 62.55  74.80  -11.45 46.82 15.73  Peak

2 5182.108  108.59 ------  ------ 92.78 15.81  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site 1HY-CB03 site :HY-C803
Condition :3m  Horizontal Conditien :3m  Horizontal
Mode X_n28_5240MHz Hode :TX_n26_5248MHz
Test BY :Ashton Chiu Test BY :Ashton Chiu
43oLevel (dBuvim) Date: 2024-05-30 43gLevel (dBuVim) Date: 2024-05-30
113.8| 113.8| 1
o7.5| 1 o7.5|
813 813
— AR
65.0| 65.0|
FCC_15.407_AV
48.8| 48.8|
325 325
163 163
5160 5220 5280. 5340 5400. 5450 5160 5220 5280 5340. 5400 5450
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Llevel Line  Limit  Level
MHz dBuV/m  dBuV/m dB dBuY dB/m Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5238.600  95.14 ------ -~ 79.27  15.87  Average 1 5238.900  105.34 ------ ------ 89.47  15.87  Peak
2 5420700 42.84 54.0  -11.16  26.46  16.38  Average 2 5422200  56.23 74.0  -17.77  39.85  16.38  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linmit = Level - Linit Line 3. Over Limit = Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit

4. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.

Site Iv-CBe3 Site :HY-CBO3
Condition :3m  Vertical Condition :3m  Vertical
Mode 1TX_n20_5240MHz Mode +TX_n20_5240MHz

Test BY :Ashton Chiu Test BY  :Ashton Chiu

4sLevel (dBuVim) Date: 2024-05-30 13Level (dBuVim) Date: 2024-05-30
134 138 .
97.5| u! 97.5|
81.3| 81.3|
T || FUC_THhAUT_PK|
65.0| 65.0|
FCC_15.407_AV.
488 488
325 325
16.3| 16.3|
5160 5220. 5280. 5340 5400. 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level

Line Limit Level

Mz dBuV/m  dBuV/m B dBuv dB/m MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5239.500 96.81 - 80.94 15.87  Average 1 5238.908  107.40 - 91.53 15.87  Peak
2 5420.700 43.08 54.00  -10.92 26.70 16.38  Average 2 5416.200 56.76  74.80  -17.24 49.42 16.34  Peak

Note: Note:

1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit 4

. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site 1HY-CB03 site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode X_n28_5745MHz Hode :TX_n28_5745MHz
Test BY :Ashton Chiu Test BY :Ashton Chiu
4sgleret @Bavim) Date: 2024-05.30 JsolevelaBvim) Date: 2024-05.30
113.8| 113.8|
4
075 = 975
813 813
3 FCC_OOBE_PK FCC_OOBE_PK
65.0| 65.0|
1 N " 7 7
48.8| 48.8|
325 325
163 163
5535 5635. 5735, 5835. 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Llevel Line  Limit  Level
MHz dBuV/m  dBuV/m dB dBuY dB/m Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5592.500  58.20  68.20  -10.80  41.14  17.86  Peak 1 5606.800  56.49  68.20 39.39  17.10  Peak
2 5650.000  54.57 68.21  -13.64  37.38  17.19  Peak 2 5650.800  55.19  68.21 38.00  17.19  Peak
3 572380  70.82 117.64  -46.82  53.17  17.65  Peak 3 s;24.508  73.82 121.06 55.36  17.66  Peak
4 5746.500  97.07 ------ 79.26  17.81  Peak 4 5746.600  99.49 ------ 81.68  17.81  Peak
5 5901.500  57.92  85.59  -27.67  40.83  17.89  Peak 5  5918.50  57.82  73.02 39.90  17.92  Peak
6 5925000  56.22 68.21  -11.99  38.3p  17.92  Peak 6  5025.800  55.92  68.21 . 38.60  17.92  Peak
7  6004.500  58.35  68.28  -9.85  40.28  18.87  Peak 7  6033.800  58.84  68.20  -10.16  39.99  18.14  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site I¥-CBe3 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Vertical
Mode :TX_n20_5825MHz Hode :TX_n20_5825MHz
Test BY  :Ashton Chiu Test BY  :Ashton Chiu
4sLevel (dBuVim) Date: 2024-05-30 13Level (dBuVim) Date: 2024-05-30
134 138
‘ 4
975 97.5
81.3| 5 81.3| 5
FCC_OOBE_PK FCC_OOBE_PK
65.0| 7 65.0|
1 . . 1 frortsm| dedtincrand
488 488
325 325
16.3| 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 dBuv dB/m Mz dBuv/m  dBuV/m a8 dBuv dB/m
1 5564.500  56.83  68.28  -11.37  39.95  16.88  Peak 1 5546.508  56.34  68.20  -11.86  39.59  16.75  Peak
2 5650.800  55.36  68.21  -12.85  38.17  17.19  Peak 2 5650.800  55.84  68.21  -13.17  37.85  17.19  Peak
3 5667.000  56.53  80.78  -24.25  39.27  17.26  Peak 3 569.508  56.53  98.17  -41.64  39.13  17.48  Peak
4 5828.000  99.19  ------ 81.28  17.91  Peak 4 5827.500  100.67 - 82.76  17.91  Peak
5 sgs3.eee 7274 115.36  -42.62  50.82  17.92  Peak 5 sgs2.508  73.80 55.67  17.93  Peak
6 502580  56.83  68.21  -12.18  38.11  17.92  Peak 6  5025.800  56.12 38.20  17.92  Peak
7 5957.00  58.23  68.26  -9.97  40.25  17.98  Peak 7 5979.8e0  59.37 68.20  -8.83  41.35  18.01  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode X_n8_5198MHz

Test BY :Ashton Chiu
J3oLevel (dBuvim) Date: 2024-06-06
113.8]
97.5|
413 e
65.0
FCC_15.407_AV
48.8 1
325|
163
5000 5060. 5120, 5180, 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
MHz dBuV/m  dBuV/m dB dBuV dB/m
1 5148.808  46.20  54.00 38.47 15.73  Average
2 5186.000 87.01 - 71.20 15.81  Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_nd@_5190MHz

Test BY  :Ashton Chiu

430Level (@Buvim) Date: 2024-06-06
113.8|
975 z
813 FCC_15.407_PK
65.0 1
48.8|
325
163
5000 5060 5120 5180. 5240 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5148.200  63.20  74.00 47.47  15.73  Peak
2 5191700 97.74 ------ §1.91  15.83  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site Iv-CBe3
Condition :3m  Vertical
Mode :TX_n4@_5190MHz

Test BY :Ashton Chiu

oLevel (dBuVim) Date: 2024-06-06
1134
97.5| ~
81.3]
65.0
FCC_15407_AV
w
325|
16.3]
5000 5060. 5120. 5180 5240. 5300
Frequency (MHZ)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
Mz dBuV/m  dBuV/m B dBuv dB/m
1 5150.808  49.11  54.00 33.38 15.73  Average
2 5185.100 90.9¢ -~ 75.09 15.81  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO3
Condition :3m  Vertical
Mode +TX_n40_5190MHz

Test BY  :Ashton Chiu

43oLevel (dBuVim) Date: 2024.06-06
138
2
97.5
813 FCC_16.407_PK
1
650
488
325
163
5000 5060 5120 5180. 5240 5300
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuv/m  dBuV/m a8 dBuv dB/m

1 5150.600 67.81 74.08 -6.99 51.28 15.73 Peak

2 5185.188 101.48  ---—---

85.67 15.81 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor & Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode X_n8_5230MHz
Test BY  :Bob Chiu

Level (dBuV/im) Date: 2024-05-30

134

113.8)

97.5| 3

813

65.0)

FCC_15.407_AV

48.8)

325

163

5160 5220. 5280, 5340 5400. 5460
Frequency (MHz)
No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5226.000 90.08 74.21 15.87 Average

2 5420.790 42.85 26.47 16.38 Average
lote:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Pwne

Site tHY-CBE3
Condition :3m  Horizontal
Hode :TX_n4e_523@MHz
Test BY  :Bob Chiu
430Level (@Buvim) Date: 2024-05-30
113.8]
B
97.5|
813
R E—— e
65.0)
48.8
325|
163
5160 5220 5280, 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB/m
1 5223.900 101,12 ------ 85.25 15.87  Peak
2 5496.600 56.49  74.09 49.23 16.26  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site ¥-C83
Condition :3m  Vertical
Mode :TX_nd@_523MHz
Test BY  :Bob Chiu
oLevel (dBuVim) Date: 2024-05-30
1134
975 1
81.3]
65.0
FCC_15.407_AV
8.8
325|
16.3]
5160 5220. 5280. 5340 5400. 5460
Frequency (MHZ)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level

e

Mz dBuV/m  dBuV/m B dBuv dB/m
1 5237.400 93.17 - 77.29 15.88  Average
2 5377.200 43.43  s4.88  -10.57 27.29 16.14  Average

ote:
Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line
The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe3
Condition :3m  Vertical
Mode :TX_n4@_523@MHz
Test BY  :Bob Chiu
43oLevel (dBuVim) Date: 2024-05-30
134
P
97.5|
81.3]
B B e v
65.0)
8.
325|
16.3|
5160 5220 5280. 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5237.408  103.47 - 87.59 15.88  Peak
2 5448.600 56.77  74.80  -17.23 49.34 16.43  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor & Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

1

1138

9o7.5 4

81.3

El FCC_OOBE_PK

65.0 = B

488

32.5

16.3

5535 5635. 5735, 5835, 5935. 6035
Frequency (MHz)
No. Frequency  Level Limit over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5597.508 57.70 68.28 -18.5@ 48.62 17.08 Peak

2 5650.000 55.08 68.21 -13.13 37.89 17.19 Peak

3 5721.500 67.14  114.22 -47.08 49.51 17.63  Peak

4 5752.500 94.27 76.43 17.84  Peak

5 5883.500 57.77  98.91 -41.14 39.87 17.99  Peak

6 5925.008 55.63 68.21 -12.58 37.71 17.92 Peak

7 6817.508 58.78 68.28 -9.50 48.60 18.18 Peak
Note:
1. Level = Read Level + Factor

Site
Condition
Mode

Test BY

5gLevel (dBuvim)

:HY-CB03

:3m Horizontal
X_nd@_5755MHz
:Bob Chiu

Date: 2024-05-30

. Factor

Antenna

Factor + Cable Loss - Preamp Factor

2
3. Over Limit =
4

Level - Limit Line

. The emission levels of other frequencies are very lower than

and not show in test report.

the limit

Site tHY-CBE3
Condition :3m  Vertical
Hode :TX_n4@_5755MHz
Test BY  :Bob Chiu
430Level (@Buvim) Date: 2024-05-30
113.8]
97.5| +
813
FCC_OOBE_PK
65.0) 1 3 7
48.8
325|
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB/m
1 5644.000 56.76  68.20  -11.44  39.57 17.19  Peak
2 5650.000 55.08  68.21  -13.13 37.89 17.19  Peak
3 5721.500 60.34 11422  -53.88 42.71 17.63  Peak
4 5744.000 93.61  ----e- 75.83 17.78  Peak
5 5912.600 57.84  77.83 39.93 17.91  Peak
6 5925.000 55.54  68.21 . 37.62 17.92  Peak
7 6834.500 58.57  68.20 -9.63 48.43 18.14  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the

limit

and not show in test report.

Site i¥-C83
Condition :3m  Horizontal
Mode :TX_nd@_5795MHz
Test BY  :Bob Chiu
oLevel (dBuVim) Date: 2024-05-30
1134
97.5| 4
81.3]
FCC_OOBE_PK
65.0
1 7
8.8
325|
16.3]
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHZ)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
Mz dBuV/m  dBuV/m B dBuv dB/m
1 5582.000 56.37 39.36 17.81  Peak
2 5650.000 55.21 38.02 17.19  Peak
3 5722.500 56.91 39.27 17.64  Peak
4 5799.500 94.47 76.59 17.88  Peak
5 5902.500 57.73 39.84  17.89  Peak
6 5925.000 55.55 37.63 17.92  Peak
7 6626.500 57.75 39.63 18.12  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site :HY-CBe3
Condition :3m  Vertical
Mode :TX_n4@_5795MHz
Test BY  :Bob Chiu
43oLevel (dBuVim) Date: 2024-05-30
134
97.5| 2
81.3]
FCC_OOBE_PK
65.0) 1 7
8.
325|
16.3|
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv d8/m
1 5596.500 56.83  68.20 39.74 17.89  Peak
2 5650.000 54.83  68.21 37.64 17.19  Peak
3 5653.500 56.35  70.80 39.15 17.21  Peak
4 5780.000 94.64  ------ 76.78 17.86  Peak
5 5855.000 57.85 116.80 39.94 17.92  Peak
6 5925.800 55.45  68.21 37.53 17.92  Peak
7 5960.000 57.73  68.20 39.75 17.98  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit =

Level - Limit Line

and not show in test report.

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB@3
Condition :3m  Horizontal
Mode X_ac20_5188MHz
Test BY :Ashton Chiu
J3oLevel (dBuvim) Date: 2024-05-30
113.8]
97.5| 2
813
65.0
FCC_15.407_AV
48.9| 4
325|
163
5000 5060. 5120, 5180, 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
MHz dBuV/m  dBuV/m dB dBuV dB/m
1 5150.808  44.09  54.00 28.36 15.73  Average
2 5180.600 94.41 - 78.61 15.82  Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ac20_5186MHz

Test BY  :Ashton Chiu

430Level (@Buvim) Date: 2024-05-30
113.8| 2

975

813 FCC_15.407_PK

65.0| 4

48.8|

325

163

5000 5060 5120 5180. 5240 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
Mz dBuV/m  dBuV/m 8 dBuv dB/m

1 5148.800 61.27 74.00
2 5181.200 105.95  ---—---

45.54 15.73 Peak
90.15 15.80 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site Iv-CBe3
Condition :3m  Vertical
Mode 1TX_ac20_5180MHz

Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

FCC_15.407_AV.

5000 5060. 5120. 5180 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m
1 5149.100 46,16 54.00 30.37 15.73  Average
2 5179.400 97.86  ------ 82.07 15.79  Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_ac20_5180MHz

Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

FCC_16.407_PK
1

5000 5060 5120 5180. 5240. 5300
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV dB/m

1 5149.700 63.72  74.80  -10.28 47.99 15.73  Peak

2 5181.508  108.66 ------ —-eee- 92.85 15.81  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode X_ac20_5240MHz
Test BY  :Ashton Chiu
J3oLevel (dBuvim) Date: 2024-05-30
113.8]
o7.5| 1
81.3)
65.0
FCC_15.407_AV
48.8
325
1623
5160 5220 5280 5340 5400. 5460
Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5238.600 95.25 79.38 15.87  Average
2 5448.000 42.85 26.42 16.43  Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Pwne

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ac20_524@MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

13
113.8 1
97.5
81.3
T FCC_T5AUTPFR|
65.0
48.8)
32.5
16.3
5160 5220 5280) 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 5238.900 106.57  ------ - - 90.70 15.87 Peak
2 5388.900 56.50 74.00 -17.50 40.34 16.16 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

e

Site Iv-CBe3
Condition :3m  Vertical
Mode 1TX_ac20_5240MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

FCC_15.407_AV.

5160 5220,

5280. 5340
Frequency (MiHz)
o.  Frequency

Level Limit

Line

Over
Limit

Read
Level

Factor Remark

Mz dBuV/m  dBuV/m B dBuv dB/m
1 5239.500 96.71 - 80.84 15.87  Average
2 5420.400 43.09 54.68  -10.91 26.71 16.38  Average

ote:
Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line
The emission levels of other frequencies are very lower than the limit

and not show in test report.

=

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_ac20_5240MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

5160 5220

5280. 5340.
Frequency (MHz)
o.  Frequency

Level Limit

Line

Over
Limit

Read
Level

Factor Remark

n

FWENEN

dBuV/m  dBuV/m a8 dBuV dB/m
1 5237.408  106.70 - 90.82 15.88  Peak
2 5390.700 56.10  74.80  -17.90 39.92 16.18  Peak

ote:

. Level = Read Level + Factor

. Factor = Antenna Factor & Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site

Condition :3m

Mode

Test BY

1HY-CB@3

X_ac20_5745MHz
:Ashton Chiu

Horizontal

Site

Condition :3m

Mode

:HY-CB03
Vertical
:TX_ac20_5745MHz

Level (dBuVim)

Date: 2024-05-30

13
113.8]
97.5| H
813

FCC_OOBE_PK
65.0
1 . T
48.8
325|
163
5535 5635, 5735, 5835, 5935 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
MHz dBuV/m  dBuV/m B dBuV dB/m

1 5563.808  56.20  68.20  -12.88  39.33 16.87  Peak
2 5650.000  54.93  68.21  -13.28  37.74  17.19  Peak
3 5725800  69.90 122.28  -52.38  52.24  17.66  Peak
4 5743.500  98.04 80.26 17.78  Peak
5 5865.000  57.54 168.00  -50.46  39.63 17.91  Peak
6 5925.800  57.12  68.21  -11.83  39.20 17.92  Peak
7 5941.808  57.93  68.28  -18.27  39.98 17.95  Peak

Note:

1. Level = Read Level + Factor

2. Factor Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower t
and not show in test report.

han the limit

Test BY

Level (dBuVim)

:Ashton Chiu

Date: 2024-05-30

15

113.8]
4
97.5|
813 3
FCC_OOBE PK
65.0) f 7
48.8
325
163
5535 5635, 5735, 5835, 5435, 6035
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m

1 5628.500 57.44  68.20 28.30 17.14  Peak
2 5650.000 55.08  68.21 37.89 17.19  Peak
3 5725.000 75.11  122.20 57.45 17.66  Peak
4 5746.000 99.47 oo~ 81.66 17.81  Peak
5 5917.500 59.00  73.76 21.08 17.92  Peak
6 5925.000 56.31  68.21 38.39 17.92  Peak
7 6638.500 58.02  68.20 39.89 18.13  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site Iv-CBe3
Condition :3m  Horizontal
Mode :TX_ac20_5825MHz
Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

1

1138

4
975
813
2 FCC_OOBE_PK
65.0)
1 -~

488

325

16,3

5535 5635, 5735, 5835. 5935. 6035
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m

1 5643.008 56.71 68.28 -11.48 39.53 17.18 Peak

2 5650.008 54.57 68.21 -13.64 37.38 17.19 Peak

3 5705.508 56.23 106.74 -58.51 38.72 17.51 Peak

4 5828.000 98.87 - -- 80.96 17.91 Peak

5 5853.000 70.65 115.36  -44.71 52.73 17.92  Peak

6 5925.000 55.46  68.21  -12.75 37.54 1792 Peak

7 6016.500 57.74  68.20  -10.46 39.64 18.10  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_ac20_5825MHz
Test BY  :Ashton Chiu

Level {dBuVim)

Date: 2024-05-30

FCC_OOBE_PK.
7

5535

No. Frequency

5635,

Level Limit
Line

Over
Limit

5735. 5835.
Frequency (MHz)

Read
Level

5935,

Factor

6035

Remark

MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5611.500 56.43  68.20 39.32 17.11  Peak
2 5650.600 54.76  68.21 37.57 17.19  Peak
3 5711.500 56.65 108.42 39.10 17.55  Peak
4 5826.500  100.62 ------ 82.72 17.99  Peak
5 5851.600 73.14  119.92 55.21 17.93  Peak
6  5925.000 55.92  68.21 38.00 17.92  Peak
7 6030.500 58.86  68.20 39.93 18.13  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_acde_5198MHz
Test BY  :Ashton Chiu

Level (dBuV/im) Date: 2024-06-06

Site

Condition :3m

Mode
Test BY

Level (dBuVim)

tHY-CBe3

:TX_ac4e_519@MHz
:Ashton Chiu

Horizontal

Date: 2024-06-06

5000

5060.

13
113.9)
97.5|
813 e
65.0)
FCC_15.407_AV
488
325|
16.3)
5000 5060. 5120, 5180 5240. 5300
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV
1 5148.500 45.85 54.00 -8.95 29.32 15.73 Average
2 5193.500 87.00  ------  ------ 71.17 15.83 Average
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line

Pwne

and not show in test report.

. The emission levels of other frequencies are very lower than the limit

5121) 5180. 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5146.100 59.63 74.00 -14.37 43.89 15.74 Peak

2 5183.300 98.78  ------ -- - 82.97 15.81 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site
Condition
Mode

Test BY

Level (dBuVim)

:HY-CB03

3m Vertical
:TX_ac4e_5190MHz
:Ashton Chiu

Date: 2024-06-06

FCC_15.407_AV.
3

5000

No.  Frequency

MHz
1 5150.008
2 5184.808
Note:

Factor = Antenna

e

5060. 5120. 5180.
Frequency (MHz)
Level Limit Over Read
Line Limit Level

dBuV/m dBuV/m dB dBuv
47.81  S4.00 619 32.08
90.68 - ooo- 74.79

Level = Read Level + Factor

Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

and not show in test report.

5240.

Factor

5300

Remark

Average
Average

Site :HY-CBO3
Condition :3m  Vertical
Mode :TX_aca@_5190MHz
Test BY  :Ashton Chiu

Level {dBuVim)

Date: 2024-06-06

1
1139
97.5
81.3]
65.0)
489
32.5
16.3|
5000 5060 5120 5180. 5240. 5300
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5150.600 68.45  74.90 -5.55 52.72 15.73  Peak
2 5174.908  101.99 ------  ----o- 86.20 15.79  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode X_acd®_5230MHz
Test BY  :Bob Chiu

Level (dBuV/im) Date: 2024-05-30

134

113.8)

97.5|

813

65.0)

FCC_15.407_AV

48.8)

325

163

5160 5220. 5280, 5340 5400. 5460
Frequency (MHz)
No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5221.200 90.74 74.87 15.87 Average

2 5412.000 42.90 26.59 16.31 Average
lote:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Pwne

Site tHY-CBE3
Condition :3m  Horizontal
Hode :TX_acd_5230MHz
Test BY  :Bob Chiu
430Level (@Buvim) Date: 2024-05-30
113.8]
P
97.5|
813
R E—— e
65.0)
48.8
325|
163
5160 5220 5280, 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB/m
1 5233.800  102.54 ------ 86.66 15.88  Peak
2 5365.500 56.95  74.09 49.85 16.18  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site ¥-C83
Condition :3m  Vertical
Mode 17X _acd_5236MHz
Test BY  :Bob Chiu
oLevel (dBuVim) Date: 2024-05-30
1134
975 1
81.3]
65.0
FCC_15.407_AV
8.8
325|
16.3]
5160 5220. 5280. 5340 5400. 5460
Frequency (MHZ)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level

e

Mz dBuV/m  dBuV/m B dBuv dB/m
1 5237.400 93.20 - 77.32 15.88  Average
2 5380.800 43.42  s54.68  -10.58 27.28 16.14  Average

ote:
Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line
The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe3
Condition :3m  Vertical
Mode 1TX_acd_5230MHz
Test BY  :Bob Chiu
43oLevel (dBuVim) Date: 2024-05-30
134
;
97.5|
81.3]
B B e v
65.0)
8.
325|
16.3|
5160 5220 5280. 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5234.708  104.42 - 88.54 15.88  Peak
2 5363.100 57.64  74.80  -16.9% 49.95 16.09  Peak

Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

FWENEN
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode X_acd®_5755MHz
Test BY  :Bob Chiu

Level (dBuVim)

Date: 2024-05-30

13
113.8]
975 4
81.3)
3 FCC_OOBE_PK.
65.0 1 T
48.8
325
1623
5535 5635, 5735, 5835. 5035. 6035
Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5614.500 56.80  68.20  -11.40 39.68 17.12 Peak
2 5650.000 56.12  68.21  -12.9 38.93 17.19  Peak
3 5722.500 65.73 116.50  -50.77 48.09 17.64  Peak
4 5739.500 93.70 75.94 17.76  Peak
5 5916.000 57.55  74.87  -17.32 39.63 17.92  Peak
6 5925.000 56.39  68.21  -11.82 38.47 17.92  Peak
7 6001.500 58.69  68.20 -9.51 40.64 18.85  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_acae_5755MHz
Test BY  :Bob Chiu
Jsolevel (@BuVim) Date: 2024-05-30
113.8]
97.5 4
81.3)
FCC_OOBE_PK
65.0) 1 7
48.8
32.5
163
5535 5635. 5735, 5835. 5035, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB/m
1 5631.600 57.35  68.20  -10.85 49.21 17.14  Peak
2 5650.000 55.13  68.21  -13.08 37.94 17.19  Peak
3 5723.500 59.62 118.78  -59.76 41.37 17.65  Peak
4 5740.000 94.44  --oo- 76.68 17.76  Peak
5 5883.000 57.98  99.28 49.08 17.99  Peak
6 5925.000 55.69  68.21 . 37.77 17.92  Peak
7 6007.600 58.64  68.20  -10.16 39.97 18.07  Peak

Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor & Cable Loss - Preamp Factor

3. Over Limit =

Level - Limit Line

4. The emission levels of other frequencies are very lower than the
and not show in test report.

limit

Site Iv-CBe3

Condition :3m  Horizontal

Mode :TX_ac4®_5795MHz

Test BY  :Bob Chiu
oLevel (dBuVim) Date: 2024-05-30
1138
97.5| 4
81.3]

FCC_OOBE_PK
65.0 1 5 7
488
325
16.3]
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHZ)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level

Site :HY-CBO3

Condition :3m  Vertical

Mode 1TX_aca@_5795MHz

Test BY  :Bob Chiu

43oLevel (dBuVim) Date: 2024-05-30
1139

97.5| 4

81.3]

FCC_OOBE_PK

65.0) 1 7
489

32.5

16.3|

5535 5635. 5735. 5835. 5935. 6035

Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV dB/m

1 5620.600 56.95  68.20 39.82 17.13  Peak
2 5650.600 54.81  68.21 37.62 17.19  Peak
3 5707.500 57.e4  107.30 39.51 17.53  Peak
4 5799.500 95.07 - 77.19 17.88  Peak
5 5878.00 57.45  102.98 39.55 17.99  Peak
6  5925.000 56.55  68.21 38.63 17.92  Peak
7 6012.500 57.74  68.20 39.64 18.16  Peak
Note:

1 5616.508 56.43 68.28 -11.77 39.31 17.12 Peak
2 5650.008 54.81 68.21 -13.48 37.62 17.19 Peak
3 5714.000 56.68 109.12 -52.44 39.10 17.58 Peak
4 5799.500 95.13 77.25 17.88 Peak
5 5856.500 58.11 40.19 17.92  Peak
6 5925.000 56.51 38.59 17.92  Peak
7 6013.500 58.50 40.40 18.10  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Page: 54 of 75




Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ac8_5218MHz

Test BY :Ashton Chiu

Site :HY-CB03
Condition :3m  Horizontal
Mode :TX_ac8e_5216MHz
Test BY  :Ashton Chiu

4sgleret @Bavim) Date: 2024-06-06 JsolevelaBvim) Date: 2024-06-06
113.8| 113.8|
075
2
813
65.0|
FCC_15.407_AV.
488 y
325
163
5000 5060. 5120, 5180 5240. 5300 5000 5060 5120 5180. 5240 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuY Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5149.700  49.47  54.08 -4.53  33.74  15.73  Average 1 5144800  63.93  74.80  -10.67  48.20  15.73  Peak
2 5239.100  82.30 ------ --ooo- 66.43  15.87  Average 2 5219.000  93.78 ------ --ooo- 77.92  15.86  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linmit = Level - Linit Line 3. Over Limit = Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB03 Site :HY-C803
Condition :3m  Vertical Condition :3m  Vertical
Mode :TX_ac8e_5210MHz Hode 1TX_ac80_52101Hz
Test BY :Ashton Chiu Test BY :Ashton Chiu
4sLevel (dBuVim) Date: 2024-06-06 13Level (dBuVim) Date: 2024.06-06
134 138
975 97.5
81.3) [t Y 81.3)
65.0| 65.0|
FCC_15407_AV.
488 488
325 325
16.3| 16.3|
5000 5060. 5120. 5180. 5240. 5300 5000 5060. 5120. 5180. 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m a8 dBuv dB/m Mz dBuv/m  dBuV/m a8 dBuv dB/m
1 5150800  51.27  54.08 -2.73  35.54  15.73  Average 1 5146.18  ©68.85  74.00 -5.95  52.31  15.74  Pesk
2 5219.960  88.86 ------  ------ 72.20  15.86  Average 2 5215.100  99.80 ------  ----o- 83.13  15.87  Peak
Note: Note:

Factor = Antenna

e

Level = Read Level + Factor

Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Factor = Antenna

FWENEN

Level = Read Level + Factor

Factor & Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site 1HY-CB03 site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode X_acB8_5775MHz Hode :TX_ac80_5775MHz
Test BY  :Bob Chiu Test BY  :Bob Chiu
43oLevel (dBuvim) Date: 2024-05-30 43gLevel (dBuVim) Date: 2024-05-30
113.8| 113.8|
075 5 975 4
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0| q 3 65.0| f ) 7
48.8| 48.8|
325 325
163 163
5535 5635. 5735, 5835. 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Llevel Line  Limit  Level
MHz dBuV/m  dBuV/m dB dBuY dB/m Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5587.500  56.87 .28 -11.33  39.83  17.84  Peak 1 5629.800  57.20  68.20  -11.80  48.85  17.15  Peak
2 5650.000  55.07 .21 -13.14 37.88  17.19  Peak 2 5650.800 5459  68.21  -13.62  37.49  17.19  Peak
3 5719.500  61.40 66  -49.26  43.78  17.62  Peak 3 5728.500  58.29 111.94  -53.65  48.67  17.62  Peak
4 s761.000  90.77 72.92  17.85  Peak 4 5780.600  91.15 - 73.29  17.86  Peak
5 5850.500  58.84 121.66  -62.22  40.91  17.93  Peak 5 5852.50  57.91 116.50  -56.59  39.98  17.93  Peak
6 5925000  56.37 68.21  -11.84  38.45  17.92  Peak 6 5025.800  55.82  68.21  -12.39  37.99  17.92  Peak
7 5926560  57.71  68.28  -10.49  39.78  17.93  Peak 7 5983.580  57.97 68.20  -10.23  39.94  18.83  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site I¥-CBe3 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :TX_ax20_5180MHz Hode 1TX_ax20_51801Hz
Test BY :Ashton Chiu Test BY :Ashton Chiu
4sLevel (dBuVim) Date: 2024-05-30 13Level (dBuVim) Date: 2024-05-30
134 138 2
975 2 97.5
813 FCC_15.407_PK
65.0 1
FCC_15407_AV
488 1
325
16.3|
5000 5060. 5120. 5180. 5240. 5300 5000 5060. 5120. 5180. 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 dBuv dB/m Mz dBuv/m  dBuV/m a8 dBuv dB/m
1 5150800 4472  54.08 28.99  15.73  Average 1 5148.208  ©63.29 74.80  -10.71  47.56  15.73  Peak
2 5180.660  94.59  ------ 78.79  15.82  Average 2 5180.660  108.80  ------ ----- 92,20 15.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report

No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Vertical
Mode X_ax20_5180MHz
Test BY  :Ashton Chiu

Level (dBuV/im) Date: 2024-05-30

13
113.9)
97.5| :
813
65.0)
FCC_15.407_AV
488
325|
16.3)
5000 5060. 5120, 5180 5240. 5300
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 5149.100 46.17 54.00 -7.83 30.44 15.73 Average
2 5179.400 97.97  ------ e 82.18 15.79 Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Pwne

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_ax20_5186MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

FCC_15.407_PK
1

5000 5060. 5121) 5180. 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5149.400 62.94 74.00 -11.06 47.21 15.73 Peak

2 5182.100 110.69  ---—--- - 94.88 15.81 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1
1138
97.5| 1
81.3]
65.0
FCC_15.407_AV
488
325
16.3]
5160 5220. 5280. 5340 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m
1 5238.600 95.48 - 79.61 15.87  Average
2 5418.000 42.89 s4.88  -11.11 26.53 16.36  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site Iv-CBe3
Condition :3m  Horizontal
Mode 1TX_ax20_5240MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

and not show in test report.

Site :HY-CBO3
Condition :3m  Horizontal
Mode 1TX_ax20_5240MHz
Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-05-30

1
1134 1
7.5
813
65.0) —
43.8)
325
163
5160 5220 5280. 5340. 5400. 5450
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv d8/m
1 5238.600 108.69 - 92.82 15.87 Peak
2 5359.500 56.46 74.00 -17.54 48.38 16.08 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor & Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Vertical
Mode X_ax20_5240MHz
Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_ax20_524@MHz
Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

1
113.8|

97.5| u!

813

65.0|

FCC_15.407_AV

48.8|

325

163

5160 5220 5280. 5340 5400. 5450

Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuY dB/m

1 5239.500  96.61 80.74  15.87  Average
2 s420.400  43.20 26.82  16.38  Average
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

13
113.8 4
97.5
81.3
T FCC_T5AUTPFR|
65.0
48.8)
32.5
16.3
5160 5220 5280) 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 5239.80@ 110.11  --—--- - 94.24 15.87 Peak
2 5443.800 56.69 74.00 -17.31 40.25 16.44 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit

Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

1
1138
4
975
81.3]
FCC_OOBE_PK
65.0
1 T

488

325

16.3]

5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m

1 5618.500 56.57  68.20  -11.63 39.45 17.12 Peak

2 5650.000 5430 68.21  -13.91 37.11 17.19  Peak

3 5725.000 70.32 122.20  -51.88 52.66 17.66  Peak

4 5744.500  100.55  ------ 82.75 17.80  Peak

5 5900.000 58.05  86.70 49.16 17.89  Peak

6 5925.000 55.68  68.21 37.76 1792 Peak

7 6034.500 57.74  68.20 39.60 18.14  Peak
Note:
1. Level - Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site Iv-CBe3
Condition :3m  Horizontal
Mode 1TX_ax20_5745MHz
Test BY  :Ashton Chiu

Level (dBuVim)

Date: 2024-05-30

and not show in test report.

Site :HY-CBO3
Condition :3m  Vertical
Mode 1TX_ax20_5745MHz
Test BY  :Ashton Chiu

Level {dBuVim)

Date: 2024-05-30

1
1139
n
97.5
81.3] 5
FCC_OOBE_PK
65.0)
9 7
489
32.5
16.3|
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5564.000 56.62  68.20  -11.58 39.74 16.88  Peak
2 5650.600 55.10 68.21  -13.11 37.91 17.19  Peak
3 5724.500 72.55 121.86  -48.51 54.89 17.66  Peak
4 5743.500  101.75 83.97 17.78  Peak
5 5917.600 57.46 39.54 17.92  Peak
6  5925.000 56.48 38.56 17.92  Peak
7 5956.500 58.18  68.20  -10.02 49.20 17.98  Peak
Note:

W e

. Level = Read Level + Factor
. Factor = Antenna
. Over Limit =
. The emission levels of other frequencies are very lower than the limit

Factor #+ Cable Loss - Preamp Factor
Level - Limit Line

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site 1HY-CB03 site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode X_ax28_S825MHz Hode :TX_ax20_58251Hz
Test BY :Ashton Chiu Test BY :Ashton Chiu
4sgleret @Bavim) Date: 2024-05.30 JsolevelaBvim) Date: 2024-05.30
138 3.8
n 4
075 975
813 813
3 FCC_OOBE_PK > FCC_OOBE_PK
65 = 650
1 " 1
489 488
325 325
163 163
5535 5635. 5735, 5835. 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuY dB/m Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5620.000  56.80  68.28  -11.48  39.67  17.13  Peak 1 5572.508  56.85  68.20  -11.35  39.91  16.94  Peak
2 5650.000  54.58  68.21  -13.63  37.39  17.19  Peak 2 5650.800  54.28  68.21  -13.93  37.89  17.19  Peak
3 5724500 56.71 121.06  -64.35  39.85  17.66  Peak 3 5652.800  57.17  69.69  -12.52  39.97  17.28  Peak
4 5826.e00  101.39 83.49  17.99  Peak 4 5828.600  102.92 ------ 85.61  17.91  Peak
5 5850.00  71.65 122.26  -50.55  53.72  17.93  Peak 5 5853.58  71.17 114.22  -43.85  53.25  17.92  Peak
6 5925000  57.41 68.21  -10.80  39.49  17.92  Peak 6 5925.800  55.81  68.21  -12.40  37.89  17.92  Peak
7 5991.560  58.27  68.28 -9.93  40.23  18.84  Peak 7 5974.800  58.23  68.20 -9.97  40.23  18.08  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site I¥-CBe3 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :TX_ax4®_5190MHz Hode 1TX_ax4@_51901Hz
Test BY :Ashton Chiu Test BY :Ashton Chiu
4sLevel (dBuVim) Date: 2024-06-06 13Level (dBuVim) Date: 2024.06-06
134 138
975 97.5
813 813 FCC_16.407_PK
65 1
FCC_15407_AV
488 1
325
163
5000 5060. 5120, 5180 5240, 5300 5000 5060 5120 5180. 5240 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m a8 dBuv dB/m Mz dBuv/m  dBuV/m a8 dBuv dB/m
1 5148500 45.92  54.08 30.19  15.73  Average 1 5146.400  ©63.55  74.00 47.81  15.74  Peak
2 5186.000  87.42 ------ 71.61  15.81  Average 2 5186.800  108.52 ------ 84.71  15.81  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

Site :HY-CB03
Condition :3m  Vertical
Mode X_axd0_5198MHz

Test BY :Ashton Chiu

Level (dBuV/im) Date: 2024-06-06

13
113.9)
97.5|
813
65.0)
FCC_15.407_AV
488 k!
325|
16.3)
5000 5060. 5120, 5180 5240. 5300
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 5150.000 46.32 54.00 -7.68 30.59 15.73 Average
2 5185.100 90.98  ------ e 75.17 15.81 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_axa@_519@MHz

Test BY  :Ashton Chiu

Level (dBuV/m) Date: 2024-06-06

13
113.8|
2
975
813 FCC_15.407_PK
65.0|
48.8|
325
163
5000 5060 5120 5160. 5240, 5300
Frequency (MHz)
Wo. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level
Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5150.000  68.05  74.80  -5.94  52.33 1573  Peak
2 5187.80  103.73 --——--- - 87,92 1581  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site Iv-CBe3
Condition :3m  Horizontal
Mode :TX_ax40_5230MHz
Test BY  :Bob Chiu

Level (dBuVim)

Date: 2024-05-30

1
1138
975
81.3]
65.0
FCC_15.407_AV
488 2
325
16.3]
5160 5220. 5280. 5340 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuv dB/m
1 5235.900 86.15 - 76.27 15.88  Average
2 5411.100 43.02 54.00  -10.98 26.72 16.30  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO3
Condition :3m  Horizontal
Mode :TX_ax40_5230MHz

Test BY :Bob Chiu

Level (dBuV/m) Date: 2024-05-30

1
1139
97.5
81.3]
T T FCCITAUTRK]
65.0)
489
32.5
16.3|
5160 5220 5280. 5340. 5400. 5460
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5235.900 99.83 - 83.95 15.88  Peak
2 5431.200 56.92  74.80  -17.68 49.52 16.40  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2410654R-RFUSV03S-A

D DEKRA

1

1138

9o7.5 1

81.3

65.0

FCC_15.407_AV.

488

32.5

16.3

5160 5220. 5280, 5340, 5400. 5460
Frequency (MHz)
No. Frequency  Level Limit over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 5247.600 92.85 - -- -- 76.97 15.88 Average

2 5410.200 43.86 54.00 -18.14 27.57 16.29 Average
Note:

1.

Site :HY-CB03
Condition :3m  Vertical
Mode X_axd0_5230MHz
Test BY  :Bob Chiu

5gLevel (dBuvim)

Date: 2024-05-30

Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site iHY-CBO3
Condition :3m  Vertical
Mode $TX_ax48_5230MHz
Test BY  :Bob Chiu
1soLevel dBuvim) Date: 20240530
13.8| ¥
975 1
813
———FeTsAvER|
65.0|
48.8|
325
163
5160 5220 5280 5340. 5400, 5450
Frequency (MHz)
Wo. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level
Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5238.000 107.33 --—-—--- c-- 9146 15.87  Peak
2 s421.600  57.99  74.80  -16.81  41.60  16.39  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site i¥-C83
Condition :3m  Horizontal
Mode :TX_ax4®_5755MHz
Test BY  :Bob Chiu
oLevel (dBuVim) Date: 2024-05-30
1134
97.5| 4
81.3]
3 FCC_OOBE_PK
65.0
B
8.8
325|
16.3]
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHZ)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
Mz dBuV/m  dBuV/m B dBuv dB/m
1 5607.000 56.41  68.28  -11.79 39.31 17.18  Peak
2 5650.000 54.33  68.21  -13.83 37.19 17.19  Peak
3 5719.000 64.11 118.52  -46.41  46.50 17.61  Peak
4 5759.500 96.45 -~ 78.60 17.85  Peak
5 5901.000 58.18  85.96 40.21 17.89  Peak
6 5925.000 55.84  68.21 37.92 17.92  Peak
7 5928.500 57.56  68.20 39.63 17.93  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site :HY-CBO3

Condition :3m  Vertical

Mode +TX_axA@_5755MHz

Test BY  :Bob Chiu
43oLevel (dBuVim) Date: 2024-05-30
1139
7.5 b
81.3]

FCC_OOBE_PK

65.0) 1 3
489
32.5
16.3|

5535 5635. 5735. 5835. 5935. 6035

Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuV/m  dBuV/m a8 dBuV dB/m
1 5617.600 57.27  68.20  -10.93 49.15 17.12  Peak
2 5650.600 55.86 -12.35 38.67 17.19  Peak
3 5724.500 58.03 -63.03 49.37 17.66  Peak
4 5744.500 96.85 78.25 17.89  Peak
5 5912.500 57.66 39.75 17.91  Peak
6  5925.000 55.41 37.49 17.92  Peak
7 5980.000 57.61 -10.59 39.60 18.01  Peak
Note:

and not show in test report.

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

W e
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Report No.: 2410654R-RFUSV03S-A > DE KRA

site 1HY-CB03 site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode X_axA8_5795MHz Hode :TX_axa@_5795MHz
Test BY  :Bob Chiu Test BY  :Bob Chiu
4sgleret @Bavim) Date: 2024-05.30 JsolevelaBvim) Date: 2024-05.30
113.8| 113.8|
075 -3 975 4
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0| g T 65.0| 3 7
48.8| 48.8|
325 325
163 163
5535 5635. 5735, 5835. 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuY dB/m Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5560.500  56.89  68.28  -11.31  40.84  16.85  Peak 1 5571.508  56.16  68.20  -12.84  39.22  16.94  Peak
2 5650.000  55.62  68.21  -12.59  38.43  17.19  Peak 2 5650.800 5431  68.21  -13.99  37.12  17.19  Peak
3 5696.800  56.91 102.24  -45.33  39.46  17.45  Peak 3 5661.800  56.50  76.35  -19.85  39.26  17.24  Peak
4 5800.000  97.21 ------ 79.33  17.88  Peak 4 5782.600  95.46  ------ 77.60  17.86  Peak
5 5852500  57.63 116.58  -58.87  39.76  17.93  Peak 5 5884.60  57.49  98.54 39.50  17.99  Peak
6 5925000  55.47 68.21  -12.74  37.55  17.92  Peak 6  5925.800  56.99  68.21 39.67  17.92  Peak
7 5961.800  58.21  68.28 -9.99  40.23  17.98  Peak 7  5967.800  58.32  68.20 -9.88  40.33  17.99  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site I¥-CBe3 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :TX_ax80_5210MHz Hode 1TX_ax80_52101Hz
Test BY :Ashton Chiu Test BY  :Ashton Chiu
4sLevel (dBuVim) Date: 2024-06-06 13Level (dBuVim) Date: 2024.06-06
134 138
975 97.5
2
813 813 FCC_15.407_PK
65.0 65.0 1
FCC_15407_AV.
488 . 489
325 325
16.3| 16.3|
5000 5060. 5120. 5180. 5240. 5300 5000 5060. 5120. 5180. 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m a8 dBuv dB/m Mz dBuv/m  dBuV/m a8 dBuv dB/m
1 5149.700  49.41  54.08 33.68  15.73  Average 1 5145.508  ©63.43  74.80  -10.57  47.69  15.74  Peak
2 5239.400 8465  ------ 68.78  15.87  Average 2 5217.200  97.13  ------ R 81.26  15.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Site :HY-CB03
Condition :3m  Vertical
Mode X_ax80_5210MHz
Test BY  :Ashton Chiu

5gLevel (dBuvim)

Date: 2024-06-06

1

1138

9o7.5

(TR

81.3

65.0
FCC_15.407_AV.

488

32.5

16.3

5000 5060. 5120 5180, 5240. 5300
Frequency (MHz)
No. Frequency  Level Limit over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 5150.000 51.61 54.08 35.88 15.73 Average
2 5220.200 89.51  ------ 73.85 15.86 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB03
Condition :3m  Vertical
Mode :TX_ax8@_5216MHz

Test BY  :Ashton Chiu

1soLevel dBuvim) Date: 2024-06-06
113.8|

975

813 FCC_15.407_PK

65.0|

48.8|

325

163

5000 5060 5120 5160. 5240, 5300

Frequency (MHz)
Wo. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level
Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 5145.800  68.14  74.80  -5.86  52.49  15.74  Peak
2 5220500 10119 --——--- - 8.3 15.86  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB@3
Condition :3m Vertical

Site Iv-CBe3
Condition :3m  Horizontal
Mode :TX_ax80_5775MHz

Test BY  :Bob Chiu

Level (dBuVim)

Date: 2024-05-30

FCC_OOBE_PK
7

5535 5635. 5735, 5835,
Frequency (MHz)

5935. 6035

No. Freguency Level Limit Over Read Factor Remark
Line Limit Level

Mz dBuV/m  dBuV/m

1 5566.000 56.30  68.20  -11.90 39.41 16.89  Peak
2 5650.000 55.49  68.21  -12.72 38.30 17.19  Peak
3 5718.500 57.33  110.38  -53.85 39.72 17.61  Peak
4 5736.000 92.14  ------ 74.27 17.87  Peak
5 5924.000 57.59  68.95  -11.36 39.67 17.92  Peak
6 5925.000 56.71  68.21  -11.50 38.79 1792 Peak
7 5949.500 58.42  68.20 -9.78 48.45 17.97  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Mode +TX_ax80_5775MHz

Test BY  :Bob Chiu

43oLevel (dBuVim) Date: 2024-05-30
134

97.5 4

81.3]

FCC_OOBE_PK

65.0) 1 3 7

8.

325|

16.3|

5535 5635. 5735. 5835. 5935. 6035

Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv d8/m

1 5632.000 57.80  68.20  -11.20 39.85 17.15  Peak
2 5650.000 56.21  68.21  -12.0@ 39.02 17.19  Peak
3 5725.000 58.24 122.20  -63.9% 40.58 17.66  Peak
4 5767.500 93.32 - 75.47 17.85  Peak
5 5898.500 58.84  87.81  -29.77 28.15 17.89  Peak
6  5925.000 55.79  68.21  -12.42 37.87 17.92  Peak
7 5971.500 57.97  68.20  -10.23 39.97 18.08  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Band Edge Data_802.11a

Chain A

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5240

5248.75

<5250 PASS

Chain B

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5240

5248.71

<5250

PASS

Spectrum ? Spectrum ?
Ref Level 20.00 dém  Offset 1.00 dB @ RBW 500 kHz Ref Level 20.00 dém  Offset 1.00 dB @ RBW 500 kHz
lo att 30de SWT 114ps @ VBW 2MHz Mode Auto FFT lo att 30de SWT 114ps @ VBW 2MHz Mode Auto FFT
Count 10/10 Count 10/10
@ 1Pk View @ 1Pk View
Mi[1] 1.04 dBm| Mi[1] 2.80 dBm|
5.2391610 GHz| 5.2393210 GHz|
10d Occ Bw 17.502497502 MHz 10d o Occ Bw 17.342657343 MHz
M1
0 di 0 di
Fey aavs >
W Yl I
-10 di -10 di
20d \ 20 df
-30 di -30d
M \—v\/‘f\,\’1
w{_/ L5
=50 di =50 d
-60 di -60 d
-70d -70d
CF 5.24 GHz 1001 pts Span 40.0 MHz CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker’ Marker’
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.239161 GHz 1.04 dBm M1 1 5.239321 GHz 2.80 dBm
T1 1 5.2312488 GHz -9.95 dBm Occ Bw 17.502497502 MHz T1 1 5.2313686 GHz -7.74 dBm Occ Bw 17.342657343 MHz
T2 1 5.2487512 GHz -10.47 dBm T2 1 5.2487113 GHz -8.29 dBm
Date: 28.JUN.2024 04:46:54 Date: 28.JUN.2024 04:48:15
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D DEKRA

Band Edge Data_802.11n20

Chain A

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5240

5249.19

<5250 PASS

Chain B

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5240

5249.03

<5250

PASS

Spectrum E%u Spectrum E%u
Ref Level 20.00 dém  Offset 1.00 dB @ RBW 500 kHz Ref Level 20.00 dém  Offset 1.00 dB @ RBW 500 kHz
o Att 30ds SWT 11.4ps @ VBW 2MHz Mode Auto FFT o Att 30ds SWT 11.4ps @ VBW 2MHz Mode Auto FFT
Count 10/10 Count 10/10
@ 1Pk View @ 1Pk View
Mi[1] 0.58 dBm| Mi[1] 2.96 dBm|
5.2405990 GHz 5.2411990 GHz
10d Oce Bw 18.541458541 MHz 10d M1 OccBw 18.061938062 MHz
1
o di — 0 d T 5
11 W\E 71” "Xz—
-10d -10 di
20d / 20d \
-30 di W -30d
P~ P [
Lo M
S0 d S0 d
-60 d -60 d
-70d -70d
CF 5.24 GHz 1001 pts Span 40.0 MHz CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker’ Marker’
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.240599 GHz 0.58 dBm M1 1 5.241199 GHz 2.96 dBm
T1 1 5.2306494 GHz -9.33 dém Occ Bw 18.541458541 MHz T1 1 5.230969 GHz -5.78 dBm Occ Bw 18.061938062 MHz
T2 1 5.2491908 GHz -9.22 dBm T2 1 5.249031 GHz -6.39 dBm
Date: 28.JUN.2024 05:10:57 Date: 28.JUN.2024 05:11:44
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Band Edge Data_802.11n40

Chain A

Test Frequency

(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5230

5248.30

<5250 PASS

Chain B

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5230

5248.14

<5250 PASS

Channel 46 (Chain A)

Channel 46 (Chain B)

Date: 28.JUN.2024 05:23:00

Date: 28.JUN.2024 05:21:58

Spectrum E%u Spectrum E%u
Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 500 kHz Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 500 kHz
o At 30de SWT 18.9ps @ VBW 2MHz Mode Auto FFT o At 30de SWT 18.9ps @ VBW 2MHz Mode Auto FFT
Count 10/10 Count 10/10
[@ 1Pk View [@ 1Pk View
MI[1] -2.88 dBm)| MI[1] -0.77 dBm|
5.2200900 GHZ 5.2349550 GHz
nd Ot Bw 36.523476523 MH nd Ot Bw 36.363636364 MHZ
s M1
0d _ M1 o o .
-10 di / \ -10 di / \
20 di / \ 20 di /( \
-30 di -30 di \q
Lororad Dy Sk MRS isisivs
S0 d -50 i
60 d -60 di
-70 di -70 di
CF 5.23 GHz 1001 pts Span 80.0 MHz CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.22009 GHz -2.88 dBm M1 1 5.234955 GHz -0.77 dBm
T1 1 5.2117782 GHz -7.01 dBm Occ Bw. 36.523476523 MHz T1 1 5.2117782 GHz -4.75 dBm Occ Bw. 36.363636364 MHz
T2 1 5.2483017 GHz -9.07 dém T2 1 5.2481419 GHz -5.52 dém
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D DEKRA
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Chain A

Test Frequency

(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5240

5249.31

<5250

PASS

Chain B

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5240

5249.07

<5250

PASS

Spectrum E%u Spectrum E%u
Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 500 kHz Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 500 kHz
o At 30de SWT 11.4ps @ VBW 2MHz Mode Auto FFT o At 30de SWT 11.4ps @ VBW 2MHz Mode Auto FFT
Count 10/10 Count 10/10
[@ 1Pk View [@ 1Pk View
MI[1] 0.33 dBm)| MI[1] 3.50 dBm)|
5.2383620 GHZ 5.2393210 GHz
nd oue Bw 18.501498501 MH nd ™ML Ot Bw 18.101898102 MH
M1
o di k2 o di . o
. fw e - \“i
10 d 4 -10 di
20 di 20 di \
-30d -30 di
/_\,\/\/N NN
Za0 di EYAWN G [Py Ay
50 di -50 i
60 di -60 di
-70 di -70 di
CF 5.24 GHz 1001 pts Span 40.0 MHz CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.238362 GHz 0.33 dBm M1 1 5.239321 GHz 3.50 dBm
T1 1 5.2308092 GHz -9.59 dBm Occ Bw. 18.501498501 MHz T1 1 5.230969 GHz -5.75 dBm Occ Bw. 18.101898102 MHz
T2 1 5.2493107 GHz -9.48 dBm T2 1 5.2490709 GHz -8.27 dém
Date: 28.JUN.2024 05:34:48 Date: 28.JUN.2024 05:35:45
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Chain A

Test Frequency

Measurement Level Limit Result

(MHz) (MHz) (MHz)
5230

5248.38 <5250 PASS

Chain B

Test Frequency Measurement Level Limit

(MHz) (MHz)
5230

Result
(MHz)
5248.14 <5250 PASS

Channel 46 (Chain A)

Ref Level 20.00 dem  Offset 1.00 d@ @ RBW 500 kHz

Channel 46 (Chain B)

Ref Level 20,00 dbm  Offset 1.00 dé @ RBW 500 kHz
o Att 30ds SWT 18.9ps @ VBW 2MHz Mode Auto FFT o Att 30ds SWT 18.9ps @ VBW 2MHz Mode Auto FFT
Count 10/10 Count 10/10
[@ 1Pk View [@ 1Pk View
Mi[1] ~2.38 dBm| Mi[1] 0.07 dBm|
5.2237660 GHZ, 5.2243260 GHZ|
nd Ot Bw 36.603396603 MH nd Ot Bw 36.363636364 MHZ
M1
od M1 od i L3
T\?/\,M\J\M WWM—NV:
10d

, ™ N
-20d / \

|d0-er A
=50 d =50 d
-60 d -60 d
-70d -70d
CF 5.23 GHz 1001 pts Span 80.0 MHz CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.223766 GHz -2.38 dBm M1 1 5.224326 GHz 0.07 dBm
T1 1 5.2117782 GHz -8.20 dBm Occ Bw 36.603396603 MHz T1 1 5.2117782 GHz -5.02 dBm Occ Bw 36.363636364 MHz
T2 1 5.2483816 GHz -8.92 dBm T2 1 5.2481419 GHz -4.40 dBm

Date: 28.JUN.2024 05:46:26 Date: 28.JUN.2024 05:45:14
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>
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Band Edge Data_802.11ac80
Chain A

Test Frequency

(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5210

5247.88

<5250

PASS

Chain B

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5210

5247.88

<5250

PASS

Spectrum E%u Spectrum E%u
Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 1 MHz Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 1 MHz
o At 30de SWT 22.9ps @ VBW 3MHz Mode Auto FFT o At 30de SWT 22.9ps @ VBW 3MHz Mode Auto FFT
Count 10/10 Count 10/10
[@ 1Pk View [@ 1Pk View
MI[1] -1.50 dBm)| MI[1] -1.30 dBm)|
5.231100 GHz| 5.200890 GHz|
nd Ot Bw 75.764235764 MHZ nd Ot Bw 75.764235764 MHZ
0 di M1 0d M1 )
I 12 -y 5
-10 di H \ -10 di { \
20 d J \,\ 20 di ’J ‘,\
30d M_,,\/ -30 di
" 4 40 g o ] \
7oy LA e i ST LR
-50 i -50 i
60 d -60 di
-70 di -70 di
CF 5.21 GHz 1001 pts Span 160.0 MHz CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.2311 GHz -1.50 dBm M1 1 5.20089 GHz -1.30 dBm
T1 1 5.172118 GHz -6.67 dBm Occ Bw. 75.764235764 MHz T1 1 5.172118 GHz -4.53 dBm Occ Bw. 75.764235764 MHz
T2 1 5.247882 GHz -5.28 dBm T2 1 5.247882 GHz -4.76 dBm
Date: 28.JUN.2024 05:53:29 Date: 28.JUN.2024 05:54:20
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Chain A

Test Frequency

(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5240

5249.51

<5250 PASS

Chain B

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5240

5249.43

<5250

PASS

Spectrum E%u Spectrum E%u
Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 500 kHz Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 500 kHz
o At 30de SWT 11.4ps @ VBW 2MHz Mode Auto FFT o At 30de SWT 11.4ps @ VBW 2MHz Mode Auto FFT
Count 10/10 Count 10/10
[@ 1Pk View [@ 1Pk View
MI[1] 3.66 dBm)| MI[1] 4.83 dBm)|
5.2391610 GHz 5.2380420 GHz
nd o Ot Bw 19.020979021 MH nd T Ot B 18.981018981 MH
od - Y o Hodeg NTRAVA O .
-10 di /7,\/ X\ -10 di / \-‘\
20 di / 20 d \
;i;—d\/ -30 di
-40 di -40
50 di -50 i
60 di -60 di
-70 di -70 di
CF 5.24 GHz 1001 pts Span 40.0 MHz CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.239161 GHz 3.66 dBm M1 1 5.238042 GHz 4.83 dBm
T1 1 5.2304895 GHz -4.19 dBm Occ Bw. 19.020979021 MHz T1 1 5.2304496 GHz -3.15 dBm Occ Bw. 18.981018981 MHz
T2 1 5.2495105 GHz -4.82 dBm T2 1 5.2494306 GHz -3.76 dBm
Date: 28.JUN.2024 06:02:18 Date: 28.JUN.2024 06:03:13
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Chain A

Test Frequency Measurement Level Limit

(MHz) (MHz) (MHz)
5230

Result

5248.78 <5250 PASS

Chain B

Test Frequency Measurement Level Limit

(MHz) (MHz) (MHz)
5230

Result

5248.78 <5250 PASS

Channel 46 (Chain A) Channel 46 (Chain B)
Spectrum [@] Spectrum [@]
Ref Level 20.00 dBm Offset 1.00 d@ @ RBW 500 kHz

Ref Level 20,00 dbm  Offset 1.00 dé @ RBW 500 kHz
o Att 30ds SWT 18.9ps @ VBW 2MHz Mode Auto FFT o Att 30ds SWT 18.9ps @ VBW 2MHz Mode Auto FFT
Count 10/10 Count 10/10
[@ 1Pk View [@ 1Pk View
Mi[1] ~0.13 dBm| Mi[1] 0.45 dBm|
5.2348750 GHZ| 5.2324780 GHZ|
nd Ot Bw 37.642357642 MH nd Ot Bw 37.642357642 MH
\
od M1 5 11

o e O e e i

i — L
Bad Ty
50 d =50 d
-60 d -60 d
-70d -70d
CF 5.23 GHz 1001 pts Span 80.0 MHz CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.234875 GHz -0.13 dBm M1 1 5.232478 GHz 0.45 dBm
T1 1 5.2111389 GHz -5.43 dBm Occ Bw 37.642357642 MHz T1 1 5.2111389 GHz -4.25 dBm Occ Bw 37.642357642 MHz
T2 1 5.2487812 GHz -4.31 dBm T2 1 5.2487812 GHz -3.18 dBm

Date: 28.JUN.2024 06:30:26 Date: 28.JUN.2024 06:29:37
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Chain A

Test Frequency

(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5210

5248.68

<5250

PASS

Chain B

Test Frequency
(MHz)

Measurement Level

(MHz)

Limit
(MHz)

Result

5210

5248.68

<5250

PASS

Channel 42 (Chain A)

Channel 42 (Chain B)

Spectrum

E%u Spectrum

Ref Level 20.00 dem  Offset 1.00 d@ @ RBW 1 MHz
fo att 30de SWT 22.9ps @ VBW 3MHz Mode Auto FFT

&

Ref Level 20.00 dem  Offset 1.00 d@ @ RBW 1 MHz

lo att 30de SWT 22.9ps @ VBW 3MHz Mode Auto FFT
Count 10/10 Count 10/10
[@ 1Pk View [@ 1Pk View
Mi[1] 0.52 dBm| Mi[1] 0.44 dBm|
5.207440 GHz| 5.204890 GHz,
nd Ot Bw 77.202797203 MHz nd Ot Bw 77.202797203 MHz
M1 M1
od _ 3 <o od g X <o
-10d { \ -10d } \
20 d K \ 20 d
30 di

Date: 28.JUN.2024 06:43:13

Date: 28.JUN.2024 06:42:20

/,\,I -30d
olEn(Y el AN 0d \1 N 5
f ] |40 Ao LA Ly
=50 d =50 d
-60 di -60 d
-70d -70d
CF 5.21 GHz 1001 pts Span 160.0 MHz CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.20744 GHz 0.52 dBm M1 1 5.20489 GHz 0.44 dBm
T1 1 5.171479 GHz -6.13 dBm Occ Bw 77.202797203 MHz T1 1 5.171479 GHz -4.32 dBm Occ Bw 77.202797203 MHz
T2 1 5.248681 GHz -4.10 dBm T2 1 5.248681 GHz -4.18 dBm
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